
65 SX <2008><EU><6003H6>
SHOCK ABSORBER

4756

Pos Part Number Description Additional Text Quantity

1* 46104030144 SWING ARM CPL. 65 SX 2008 1.00

2* 03187D03 MONOSHOCK 65SX 2008 1.00

3 54603097000 Needle bushing HK 2016 / 20x26 2.00

4 46004030070 Spacer bushing 20X26X30X9.7 4.00

6 46004030071 Bearing bush 12x20x36.5 2.00

7 0770160021 O-ring 16X2 VITON 75 4.00

10 46104066000 CHAIN SLID. GUARD FRO. 65SX 02 1.00

11 46104066050 BUSH FOR CHAINSLIDER GUARD 02 1.00

12 0010050103 SPECIAL SCREW M 5,0X10 2.00

13 0009050103 SPECIAL SCREW M 5,0X10 2.00

14 46007066000 CHAIN GUIDE REAR 60/65 '98 1.00

15* 0025060406 HH collar screw M6x40 TX30 2.00

16 56509064100 Self locking nut M6 - 10 2.00

17* 46104061000 CHAIN GUARD 08 1.00



18* 44011076305 CABLE TIE 300/4,8MM BLACK 2.00

21 0931100453 HH SCREW DIN0931-M10X45 2.00

22 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00

23 54310086100 SELF LOCKING NUT M10 CU WS=14 2.00

24 46012024000 HOOK WRENCH FOR SHOCK ABSORBER 1.00

25 46004037000 SWINGARM BOLT 201MM M12X1 1.00

26 0125120003 FLAT WASHER DIN0125-A13 2.00

28 0917120103 NUT DIN917-M12X1 2.00

30 46010083000 CHAIN ADJUSTER 60/65 '98 2.00

31* 50203030090 HH SCREW M8X40 WS=10 2.00

32* 0934080003 Hexagon nut DIN934 M8 2.00

35 54611076100 RETAIN.CLAMP FOR BRAKE HOSE'96 2.00
* = New part


